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Magnesium alloy is used to various applications as material of light metal. Although Magnesium
alloy is used to casting products until today, sheet product is expected by expansion of consumption
in development in recent year. However, we have the important issue of corrosion resistance,
especially sheet product is in delay of data maintenance.
In this research, we investigated a corrosion resistance of magnesium sheet by salt water spray test
that is general examination for corrosion resistance test of metallic material. And we investigated
the correlation between exposure test that started since 2012 and salt spray test.
As a result of this research, the result is trend to a similar test result between sheltered exposure

test and salt water spray test at part of investigation in anti-treated material. We did not recognize
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correlation between open exposure test and salt water spray test.
We will continue exposure test and will be researching correlation between exposure test and salt
water spray test. Furthermore, we would also researching correlation among open exposure test and

complex cycle test, sheltered exposure test and salt water spray test with variable salt water density

(N AT T =BV o 7 AR B ] AFZEBplF 3



